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- Resistance of "K Panels" Submitted by
the U. S. Bubber Company to Perforation by i:f

c

( ¥ragment-Simulating Projectiles . 4
1.7 In response to a request from the Office, Chief of Ordnance”, 4 T of
tests were conducted at this arsenal on several samples of "K Panels" r'“““"“
(laminates of R-301-¥ aluminum alloy with fiberglas) cubumitted by the -, ®
U. S. Rubber Company collaborating with the Reynolds lMetels Company./) R
) 2.‘") The resistance of these samples to perforation by cal. .45 L
steel-jacketed 1l projectiles and by the cal., .22 frarment-simulating RN
projectile, 0-2-;"was so grestly inferior to that of Hadf'eld manganese MR
e steel of equivalent welght-per-unit area that tests with other fragment- oo 4
gsimulators were not conducted. It was noticed that when the overall
weight was kept constant but the welght of the aluminum component was
increased the resistance of a sample decreased. \’Q
3. Samples were weirhed and measured and the weizht-ner-square- Wiadis 2
foot and the equivalent steel gauge determined, Samples vere then L3 '
rigidly clamped to wooden ballistic frrmes and impacted fairly with Sl
cel, .45 steel-jacketed ball nrojectiles and with cal, .22 fragnent-— e
simulating projectiles, 5«2, The results of these tests are included 52
in Tadble I, N
i, The resistance of none of these samples to perforation by the = >
test projectiles used compared with that of an equivalent weight of o
Hadfield manganese steel. As might have been anticipated from earlier
tests of the components separately (in which the fiberglas laminate
exhibited high resistance and the aluminum alloy exhibited low resistance)
samples of equal overall weight increased in resistance to perforation e
as the welght of aluminum emvloyed decreased. -
1, 0.0. 470.1/476 - ¥ta 470.1/¥25% - 13 July 1944 RN
2. VAL 762/253% / N .
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5. Although the resistance of thess samples to perforatiom by
‘ the projectiles used should not be considered a criterion of their
resietance to actual service impact of frazments of high-exploslve shell,
their behavior under impzct of these projectiles indicated that the
division of the fiberlas corponent into two sandwiching elements
effectually wastes the nrmorin: effect of the face element, The
consolidation of these two elements into a single element behind the .
aluminum component would undoubtedly result in a more efficlent perforation ST
resistor. T e
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